. N " 1
: P ) L. \

- ,v . ) N Al
B . .

M . x H -
¢ . - to .
. : ) *
! . n .
\ .
5,
; d
- . .
% - .

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS, ‘ ' ALLUNNUMBERED .
Uso of service/replacement parts othet thap onginal - ITEMS ARE INTERCHANGEABLE
equpment parts may void your warrgnty:- | | o ~WITH OPPOSITE SIDE

i 4
-

|

T . 320833 E



F3560-380 CHASSIS & HOOD ASSEMBLY
b_! p
. )‘i * N o - -
. ot A t- r}‘ o ?c/‘ o %
; ' \,‘ - b :" - 2 ~ - i A\ 4
. e . . L . . ,
Lo = P ) ) .
' B Y O SR PE P N}
v . N v : - - i ®
’ \/./,,v !l ‘\"\.’ ~ 1 > . & / / \' ,\/ [ A
5 ‘,‘.:( Kev# PAm‘g : DESCRIPTION/‘ VR Sj\ o] 4%
"330815-853 BRACKET. HOOD; AH, Eggola 0, i
. 330816.853 - BRACKET. HOOD, LH, EORG 1 & I1-,. N
-.'313541-853° BRACKET. FRONFAXLE .. . . Y
756030, ~ , ' SCREW,5/16,18 X 7§ WDFLLK- 5 ‘ ,
86373 > . NUT. yt&ta‘wbnm RG WHIZ .. 5. '
73004401 GUIDEYBELT, RIVER s S N
7 Yao8 - NUT §/i6-18 EGHEXCTRLK . 1. o
‘7308207 % , \ BOLT, §25X 2 8\ HHSH) 1/2-13° v PSR
~ 309008 - % NUT/1/2-13HEXJAM CTRLK 1 fo 4 -
© 180138 - i/ SCREW.3/8:16 X 300HHC .. .. 2. o )
. = 2483, . ) | WASHER: 39115)(12565( OJBELLVIL 2 Ty
2 1499 /' NUT, 2816 REGHXCTALR 2 4
13: ° ".3p0835: ~  GUIDE, BELT .SHORT,: s-‘wmeg 1 c. - i
VT 1248240 0! NUT,5/16-18 HEXJA ng SRS - 1 N
: 271190, NUT, ¥8.58 HEXKEPS, -+ w3yl ',/ & ! : R
16 % 3;31;35 DASH, snom HI6 LE. ot 0 S '
/318308 . SCREW,14-14X 75 K’HPNHDTI‘P BLACK .. .= " 2 .
SRR BN S ©.180020 * ; .scﬁew 1/4:20 X 75 HRC.. Log 2 -
e O A $120392°, . - 'WASHER, FLAT . 281 X 63X oas L 2 \ ’
L e TR0 s S NUT, 41420 AEGHE CTALK .7 - & - 2 A
by e A 20 L .'330807:830 | COVER.DASH. EUROY& Ii: PPN 3 A
: \ PR T D22 T 318304 ) ‘scngw 17314 xzsprNH TAP BLACK r ~ 2
: / CC 23, 7 302468 1. HOOD, EURDJ, HI6, LT .../ NI :
. R wag ,;-= 12675 TRIM PIECE, PLASTIC, GRE Y861/630 B A )
e S feest T 3oesze CUIP, U-TYPE FINNG27637.014-4 ~ . = N, 2
. . <vit..v 26 7,331068-853%.  BRACKET,HOOD, RH, EURO 1 WELD' t o
i g 27T+, 331 gesa ¢ BRACKET, HOOD, LH EURO I WELD - . o . .
S BN ; 28 BOLT, 500 X/ 177 HHSH, $/16-18 . N2 - )
, - R “88 NUT, 6/16:18, Recnexémug ‘ L% 8 y
NI \ I 305 180079 sanw 5/16-18 X 1.00 HHC 2 -
AN R Yoo 31 1498 NUT, 5/16-18 REGHEXGTRLK ; ‘ 2
ol T S 32 324909-853 . SUPPORT, STEERING/PTOLF "< ™ %' COK
S| 33 ;40886 , SCREW, 1/4:20 X 38 WAHHTAP ~ *- “{.u ' 4
- .34 324908830 - DASH, TOWER, WALK:THRU, LF ‘ SRR
. L35 2735497 SCREW, 5/16:18 X .50 WAHHTAP e k4
.- v 36 T ®40888 . SCREW, 1/4-20 X 38 WAHHTAP . Sy TR
el : a7 7304079 LENS, HEADLIGHT, EUROLT, SMOKE & . -1
) C 38 -, 41482 PRESS CLIP, 1,380 LONG 25510 W2,
- Y. .39 . 330847 STEERING WHEEL ... . T Ty e
g 40 ' 331494 'SPACER STEERING SHAFT, LF . T
: 41 301413 SPACER, STEERING SHAFT . ny
42 456378 ‘PIN, SPRING .250 DIA X 2.00 LONG 1 ,
43 308200 DECAL, REFLECTOR, EURO LT 1T N
45 12599 FASTENER, VELCRO, 2" X 1 2 .
48 333120853 BRACGE, DASH TOWER, LF, WALK-THRU ’ 2 &
’ 47 180016 - SCREW, 1/4:20 X 50 HHC & .~ 2 Y
48 .. 46931 NUT, 1/4 ZOWDFL MAC-LOCK " ) 2 :
° 336066 . PARTS MANUAL . . o v
-336085 OPERATOR'S MANUAL (FRENCH) . 1
327627 GRASS CATHCER MANUAL 1
328195 ' AIR ASSIST MANUAL (ENGLISH) 1
330272 " AIR ASSIST MANUAL (FRENCH) 1 4
_ 330273 AR ASSIST MANUAL (GERMAN) 1 S
RS . ‘
% s‘/ K ' °
' a ' ) .
2y
!

N



M

F3560-380 ‘' - - REPAIR.PARTS

i
- "N\
—,

1
AN
{
) fl
1 ¢ '
I '
s ¥
l‘{:
Y
G
.
L4
A

\

\

\.
°
i
. N N
T, e NN . - . A N .
vy ) Yooy oo N v « \ ~
o - . D T o . ¢
. . ) = * \, \ \\.‘(_l ,

NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS., - . ALL UNNUMBERED, \

Use of service/replacement parts other than driginal ITEMS ARE INTERCHANGEABLE - -« ,~

equpment parts may void your warranty. o . \‘ : ITH OPPOSITE SIDE = .. 31757 C
. . I c i

\. N ;I ' f ‘ ) -t . P




L

o
¥

)
"
PR

\ S

x -
m
<
£ 3

Q

4

\;a«bm_\:mmaww— .

RV

joas

14
15 .
16 -
17
18
19
20 .
21
21-1
21-2
21-3
21-4
215
22
23
24
26
27

. 28

' 29

© 30
3

Y.

. PART#
'335697-830

320277 .
329278
311087 -
324912830
330865-830

' '995346

35497
46763
58367-854

—

- 325053-854

325054-854
20507
1498
48901
1498
57153
1341

- 44811
56907

332188-854
: 9§39
439455
301551
120373
995346
35497
126358

| 55273

23
10384
120393
120638
180077

«

AN

A

' DESCRIPTION

. FRAME, LF, MAIN, P920/F4360 .

* FOOT PAD.LH, 22 12 LONG, f-5- {5+ %
FOOT PAD, RH, 22 12 LONG, F-5". "\, 1, i
' FASTENER, RATCHET, BLACK. ... .. . .7 .

. RIVE

*WASHE

SEAT/FENDER SUPPORT, WALK-THRU , % .
‘CONSOLE, WALK-THRU, NO SLT. LF/ [~ h

SCREW, 1/4-20 X 50 WAHHTAP )
SCREW; 5/16-18 X 50 WAHHTAP B
T, POP .187 DIA X 450 LONG

PLATE, SEAT, FS, SF, LF ]

BRACKET, SEAT WALK-THRU, RH"

'BRACKET, SEAT WALK-THRU, LH

BOLT, 437 X 156 HHSH, 5/16-18 "
16-18 REGHEXCIBLK
25/16-18 X 63 WARHC
6-18 REGHEchn)K

SPRING, 'SEAT 2 63 LONG }9 oD, BLACK

CLAMP, SPRING 1 v}u . ,
SCREW, |/429ﬁg AHHTAP ... |
covgms T SPRING 1.51D X 1 0 LONG ,
ASSEMBLY. FENDER, F5, WALK-THRU, LF, SUS
FENDEH, WALK-THRU, SOF, SUS, LF

CLEVIS, } .. ... ..

SCREW} 51§6-18 X 56 PHPNMA

. 344I1DX1500X 09

NYT, /16-18'SQUARE . .

* SCAEW., 1/4120 X 50 WAHHTAP

SCREW. 5/16-18 X 50 WAHHTAP .
BOLT, 5/16-18 X 1 00 CARRLN
NUT, 5/16-18 WDFLLKLRG, WHIZ .

“TRIM, STRIP,-BLACK—SMALL, W/ ADH

SEAT, MICHIGAN GEN, W/SW HOLE

"'WASHER, FLAT 344 X 69X 065

WASHER, HVSPTLK .328 X 60 X 09
SCREW, 5/16-18 X 75 HHC

,-/\“ )

~,

.\' .
@«

i
N
I
'
\
.x" \{\1’
us
r,
\.j‘
’»
.\
’

T




x . " . . .

" REF.
CHASSIS & HOOD PG.-
(STEERING WHEEL
& HARDWARE)

R T
/ CHASSIS & Hooo PG .
‘(MAIN FRAME) v

REF - 7 ; - ; g REF .KEVE
\CHASSIS & HOOD PO, ST i
(FRONT-AXLE Y

*SUPPORT)

NOTE: ALWAYS ussdelNAL EQUIPMENT PARTS. B ALL UNNUMBERED "~~~ PERAAR R ;
s o of §9Mce/replacemem parts other than originai . _ITEMS ARE INTERCHANGEABLE L P
vqu'pmont pars may void ) yQUr warranty. ' . WITH OPPOSITE SIDE -7
.. i P 7
- - B T LN AR -
i . Py ' N I = N
6 . ) ( LV | 'Il _



L AXLE, GRONTASSEMBLY Loné s, aws: Lﬁf \

. ARLEFRONT ..

S -SPINDLEBEARING e e
*1 [ ASSEMBLY. SPINDLE, AR, tQNG'
- J.-" "ASSEMBLY, SPINDLE, LR, LONG .
"RING, RETEX 57x 05 mu 5133, 75

AXLE COVER .,

- TIE ROD ASSEMELY 16 & LONG.W'SECTION L

R (Sanw 3/8-16 %41,75 HHG, - ¢ :
", WASHER, REGSPTLK 393 X- 68+
NUT, 3/8:16 REGHXCTRLK -
.SECTOR/STEERING LF = .

o -“»eE’AmNG FLAN ECC. 510:173: 998
Jaor77~ " SCREW, 1/ 50 HHC..
“22265 “ .7 . WASHER FL T 516X 38°X, 119>
1800 NUT, 1/2-13 REGHGTRLK: ~ *~

BN " KIT 300146 DRAGUINK . " <7
, 58291 I 7. STEERING LINK ™7 -7
1124925 ’«qiff‘,.. NUT! 28-24 REGHEXJAM ... . .
/sytsa 'j’ BALL JOINT, &/8 THD SHORT stup /. F
_ 21375 -7 - "+BALL JOINT, 38 THD LONG STUD.}
Cas692 4 ii- M NUT/8:24 WOFLHLK WHIZ
‘996416 ¥+, WASHER, FLAT 391 X 100X. r25/
: Ty "WASHEH REGSPTLK 393 X 68

f'f, . <NUT:: 3/8?4 AEGHEX

g, 0V BHAET STEERING, LF, 2WS - /
8244 (L, ¢ /PINION, STEERING.LF - /" Lo
ongpza e YPING DOWEL, 2500 0D+1 75(ONG 3 .+ -
7.2 301410, L v S BEARING, FLANGE. (752 | x106105)t 4
: ; . WASHER FORMED 135 X 153 X" 1‘2 :
‘WASHEh FLAT 7699125 X 042" *~
s RING; RETEX 57 X 05 TRU ana 75 -

v +* VALVE STEM -
RIM WHEEL":

TIREI sA6X6 2.
WASHEr':F r‘issxuhx 075
mu513;7§-“

, cwrwqumm ?
FtAT 526 X 25x h

.




cmssusa.noom‘c ‘ ; Cyu ds . e :
FENOER - s S )iy, () R . e -

. v ’ ’
’ . T - vlﬂR e
- R : w . o c ASS!S.

- REARPG. '
1. AYE

GLE'CYRK:AL
b SQLgNou)

“CHASSIS & Hoo_b :
* MAIN FnAME

\

_.ALL UNNUMBERED P
* ITEMS ARE INTE CHANGEA@LE St

'Use' ot serwce/repl,acé{

Bqé’ﬁyfpl‘baf?’{mﬁv‘m , \ ] Ly wiTH opposnf SIDE ! '“-373‘1-\7,?%,'3‘
R I . St
. S v-‘ ; ,”‘1:; B —“ \\_» A ae § . e l; L ? . .
2 [ " - ,'n . 5 N ‘!} .:4:‘ A . .
- A , 3 | . -



"

P

' 31834f

HIEN

'/ NUT, 1/4-20 REGHEXCTRLK . ... .|

w0 . L

% DESCRIPTION S

BRACKET CLUTCH ENGAGE LEVER
5 SCREW,5/16-18 X 1 00 HHC »

WASHER; FLAT 344 X 69X 065 . .

NUT, 5/16-18 REGHEXCTRLK . . .
. LEVER, PTO, UPPER, LF, EUROI & I
< - ASSEMBLY, CLUTCH LEVER, LOWER

- SCREW, 1/4-20 X 1 25 HHWATAP |

~ NUT, 1/4-20 REGHEXCTRLK . . -

BEARING. FLANGE 50310 X 630D
PIN, HAIR 091 DIA X 1.66 LONG
BRACKET, SWITCH ENGAGE . .
_SCREW. 5/16-18 X. 75 WAHHTAP

Y" SPRING, CABLE KEEPER 39010 ..

PULLEY. POWDER METAL S\

SPRING 071 X' 62X 1288 . . *
. BOLT, 375X 565HHSH . ..,
BRACKET, CABLE, RETAINER

BRACKET FRAME CABLE

4 ~'  SCREW, 1/4-20 X 75 HHG

v

\

NUT, 1/4-20 REGHEXCTRLK * .
ASSEMBLY, CABLE, BLADE ENGAGE
NUT, 1/4-28 HIAM ,

- SCREW, 5/16-18.X 75 WAHHTAP
.THE. CABLE BLACK NYLON. 5 62 LONG
(UFY ASSEMBLY, LH

LIFT ASSEMBLY. RH

s - .. SCREW, 5/16-18 X1 OO.HHC

7 oNUT, ADJUST !

“NUT, 5/16:18 REGHEXCTF!LK
‘WAS'HER FLAT 531 X 1 06 X 063
PIN, HAIR 091 DIA X 1 66 LONG

~ BRACKET, REAR HANG, SUSP -

7 .

‘o

LT.5/16-18 X 63 CARRLN -

R NUT 5/16-18 REGHEXCTRLK .

~

o

7 35498%
324032,
48306 )
- 31e64g~ .
- 324045
B
50
98-853
; o uaoozo
N2t v 1802 o i
r“\-' 32 "\ 324p55 7
g e 120613 |
4»*\ % 35498 - .
‘, 57444 .
3! 26 I 23001588594
=27 ”'300169853
2T -98 . )~1aoo7g
,29 Mt | 68247 -
30, ;1498 |
31 - «417098
- 32 ;8260 < -
33 - v58248:853 "
34 _ 57072 [
T35 . 71408 -
. ,36/,-- 313926~
S5 R7 .- 180077
238 ¢ 1408 -
89 . 180077 -
Va0 1493!~,‘,~
T4, 301208
oo 42:" =1 180077
45~" < 14087
L L 48" v 322205853
v 45, \,w 300171
< 467 936416 -
An 44108, ~
L 4B " 123§
(’ 45" L 300171
" /804, /44v08 1 "
" B2 945 1
- 53 138479
s 547" 35087 :
L oessa *.303027 -
-, éﬁ 58326 .
L 87 5aag
, - 58 *583%9
59 9149 -~
RN 48306
TSN 6) 0 _-58336
62 S 1502 ,
</ 83 - 318177
7 64 300310 -
65, . 300311
-, 66 120375
67 48306 -+ |
68 <« 300317 -
< 69 8260
. 70 - 9405 . :
WA . 1120372
72 ;39522
3 121222
74 333903 .
75 - 300340
76 321837
77 ' 120392

BRACKET HEIGHT/ADJUST SUPPORT
SCREW, 5/16-18 X .75 HHC .
NUT, 16-18 REGHEXCTRLK

SCREW, 5/16-18 X 75 HHC

NUT. §16-18 REGHEXCTRLK
QUADRANT, HEIGHT ADJUST

* SCREW, 5/16-18 X 756 HHC

NUT 5/16-18 REGHEXCTRLK
HANDLE LIFT SHORT(30" S F)

BOLT, 500X 270 HHSH, 5/16-18
WASHER, FLAT 506 X 75X 024

NUT 516- 18 HWDFLCTRLK

" PAWL, SQUARE % -

. BOLT, 500 X 270 HHSH 5/16-48 )
"NUT, ?/16 18 H\WDFLCTRLK B
POIN HEIGHT ADJUST. - -
.WASHER, “XLK . 195 X A1 X 03
SCREW. #8-32X. 38 HHWATAP

ROD, ACTUATOR-SHORT . .,k
S;J)R'NG HEIGHT ADJUST - -
NOB, HEIGHT ADJUST’ PUSHBUTTON

GRIP, 750 OD Wr-HOLE' BLACK 3

1 BRACKET, CABLE RETAINER™ ;

1’. PULLEY. ROWDER METAL . . !
"BOLT. 375 X 375HHSH, 1/4.20 ¥
“NUT, 114,20 REGHEXCTRLK:

 CABUE, LIFT. 2292 F.5 20X 88 -
PIN, CLEVIS 310 DIA+ 475LONG
- -RING. RETE 31X.25 TRU 51‘33 31

o~
o

e NUT /4-20REGHEX : "~ " w > ' ..,

o

" PULLEY, PQWDER METAL -
PIN, cusv]s*:,ws DIAX. 81 LONG

. CLEVIS, LIFT" GABLE\ “
NUT.4/4. 20 REGSQ. " P

PIN/CLEVIS S12.K-812. © ~ . L "

PIN, COTTER_ 090 DIA X' VG{ONGM
LIFT COVER, £5_LF.SF. BLACK -
SCREW, #10 X- 75 HHPLAST. BLACK

_KNOB. ROUND 1/50 DIA MATTE BLACK"

"WASHER ELAT- 281 X 63X 065 !

PIN. HALR{OQlDIAX166L NG

QTy

l

N

~ ’

o

[}

L]

_.'_.;A“_..‘..._.r\)rq_._.,...g.g_.:.ar\gwr\)a__;-_‘au_mm__d_.__,.___a_-_._.._.r\_)mr\)_.

5

P

B

N . .
b ma (A) it s s s mm e A e 4 a4 ea e e b b d bk h

L~

2 \ o e ) . L
r'g\id 4 ‘

a1

.



“

$ -

REPAIR PARTS

/.
® &
i
. - REF. o
\Vﬂecmwn PAGE .
‘ “GROUND WIRE
.- » & . [(&4NARDWARE ‘
T m ‘ ‘ REF.
‘ . GHASSIS: - :
s © ' HOOD PAGE v\
AN - o '.I
g
. L Lo ' <~ 5
. “’ - ’ !
J . . P
K
: A
=
o
I/‘
/
. . -y
rd o
! %
¢ :
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. - ALL UNNUMBERED -
Use of service/replacement’parts ofher than original i * ITEMS ARE INTERCHANGEABLE \ '
equipmant parts may void your warrafty. WITH OPPOSITE SIDE B 32:76701j




N
\
. 1
AN
s
.

F3560 380

. . . i { ’ =9,
. - - 1
. . t C N
.. KEY# .PART# DESCRIPTION Qry gt
1 A TRANSAXLE. 930.017A, 6SP, 2WS. LF y & ¢
2 302745 PULLEY: 6 6 OD, VAL, T/A . . . 1 £
3 50795 KEY, HI-PRO 606, .75 DIA X 187 WD F
4 22053 " RING, RETEX-.58X 035TRUS100-62 A L
5 314120 BELT, V4L, 8725 4WS LF. . - 1 AP
6 180091 .. SCREW, 5/16-18 X 250 HHC .. .- 4.
7 120393, WASHER, FLAT 344X 69X 065 . 8 5"
8 1498 NUT, 5/16-18 REGHEXCTRLK". .../ 4 &
9 - 323739 BRACKET, STABILIZER, BLACK , LR
10 50947 SCREW, 3/8-16 X 1 25 WAHHTAP( [
3 11 35498 ' SCREW, 5/18-18 X 75 WAHHTAP 2 A
‘ 12 120638 " WASHER, HVSPTLK 328 X 60 09 2 G-
13 180079 SCREW, 5716-18 X 1 00 HHC . /] i
. 14 - 120393 WASHER, FLAT 344X 69X 085 1L,
- 15 . 1498 : NUT, 516-18 REGHEXCTRLK S 1. ,
N [ 180077 .- . SCREW. 5/16-18 X .75 HHC . SR 54
‘ * 17 138538 WASHER, REGINTLK 320 X 61X 03 i
oo 18 ¢ 1498 NUT, 5/16-18 REGHEXCTALK .+ . 1
, ' 19 © 319111 LEVER, SHIFT-LOWER, P930g4360, LF*. RN
20 310347-853 CLIP- SHIFT LEVER, 625 ROD ) A
: 21« 180077 SCREW, 5/16:18 X 75 HHC . -
’ 22 996416 WASHER, FLAT 391X 100X 125 P
; 23 1498 ‘NUT, 546.18 REGHEXCTRLK 1 .
' 1 L 24 310347-853 CUP- SHIFTLEVER, 625ROD . - 1 W«
n e 25 . 57259 UIDE,BELT 5/16-18 THD - . 1 .
R pe .t 2 996416 ASHER, FLAT 391 X100X 125. % 1
. 27 1498 ~ NUT, 5/16-18 REGHEXCTRLK o 1
\ T 28 310356 BRACKET, PIVOT, SHIFT LEVER % 1. -
- - 29 180020 - SCREW, 1/4-20X -7SHHC  ~* 2
s ‘ ©. 30 1502 NUT, 174-20 REGHEXCTRLK . 2 :
‘ . 3w’ 324798 LEVER, SHIFT, UPPER, SOF, 1/2.13 i
.- . 32 310265 SPRING, TORSION 56 X 95 X 095 1 -
33 137185 *_PIN, COTTER 125 DIA X 1 00 LONG 1
, T 120238 NUT, 1/2-13 HEXJAM . 1
‘ - .35 306690 HANDLE, 1/2-13 MOLDED, BLACK - .0 .
- } 36 314965 LINK. TIE ROD, SHIFT. P930-6, SHORT 1
" . ) -37 180124 SCREW, 3/8-16 X 1 25 HHC 1
, ) 38 1499 NUT, 3/8-16 REGHXCTRLK - 1
) 39 309637 BRACKET, SHIFT 5SP, SF 1 ‘
' v 40 180124 - SCREW, 3/8-16X1 25 HHC o |
. T4y, (120394 WASHER, FLAT 406 X 81X 085, .. 2 |
C 42 1499 NUT, ¥8-16 REGHXCTRLK o, 1 T
: .. - 43 57157 WASHER, 750 X 250 SP-TRANSAXLE  ~.. 1 ‘
: 1. . - 44 56255 . SCREW, 1/4-28X 75 NYLHHC / |
T . 1 _311257:853 "+ BRACKET. COVER. £-5, FENDER SHIF T-+_. - N
46, 311209 COVER, PLASTIC, LF, PO30/F4360-6 1
47 "311331 T, ¢ SCREW, 1/4-15 X 44753 HILOHHWA 2 4
- .48 1341 7 CLAMP, SPRING 1.17°1ID .. . 2 o
: CoN, 49 -311331 SCREW, 1/4-15 X 44/ 53HILOHHWA 2
B AR 50 120394" , WASHER FLAT, 406 X 81X 065 2
\ e ACONTACT YOUR NEAREST TRANSA {E DEALER FOR PARTS ] senwcs L . o
b o
] .
‘ 1
y ' X R

[

MOTION DRIVE ASSEMBLY

L R o B‘

Ny



F3550-380 REPAIR PARTS

. v - /’
‘REF. = / e, .
MAIN FRAME NG
AN h ‘

. ~ . " REF.

ENGINE .

ENGINE PAGE

REF. :
ENGINE PAGE
ENGINE SHEAVE
.' !
| %
R
ﬁ
!
|
|
|
y
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ' ALL UNNUMBERED - 1
Use of service/replacement parls other than original - ITEMS ARE INTERCHANGEABLE B
oquipment parts may void your warranty. ' ~  WITH OPPOSITE SIDE - 327670 D.

.\ ‘\; h ’ ‘ﬁ‘



——— et A e i = =

F3560-380 - . MOTION DRIVE ASSEMBLY

3

K

/ ’ v A}
% . - e
. _KEY# PART# . DESCRIPTION - R ‘ aTty o
5 , ~ ' ‘ - N 1 '
o 60 21514 - SPRING, DRAG LINK BIAS .. ... 3
b .- 61 304016 GUIDE, BELT, RH . . g ’
R T 62 7 .,1498 " NUT,§/16-18 REGHEXCTRLK ... T
- © 63 325942, - . PEDAL ASSEMBLY, BRAKE/CLUTCH N
© . 64 . - 319675 i PIN,CLEVIS 500D0X453LONG, .. /. .. )
{ 65 - 57847 SPRING, BRAKE PEDAL, .. [ - A
: { 66 2968 WASHER, FLAT 504 X 75X 059 . ! .
' ‘ .87 56180 . PIN, HAIR .091 DIA X 1.62 LONG" o i
.- 68 -48160 = " PAD,CLUTCH BRAKE, W/PRINTING . _ A B
' 3 69. - 320381 . ARM, IDLERTRACTION,SOG LF . -~ 1
. 70 . 329989 BOLT, 625 X 135 HHSH, §16-18 - . 1 '
v 71 - 45602 WASHER, FLAT 333 X.87 X 119 N 1
N £ 1498 NUT, 5/16-18 REGHEXCTRLK - 1
. S, s, T8 39659 . . RETAINER,BELT.y .. .. SN .
" 74 35374 ° °  PULLEY,IDLER,MVAL, 306 X 62 1 ,
: - . 76 - 45892 ".BOLT, 3/8-16 X 1.50 CARRSN R
76 * 1499 NUT, 3/8-16 REGHXCTRLK . TR
77 -+ 57204 - . ROD,CLUTCH, 392" . ; 1e
78 325937 SPRING, BRAKE .28 80, 930, 4360 N 1
79 . 326131 BOLT, 495 X 31 HHSH, 5/16-18 . . & ., 1 <
© 80 1498 . NUT, 5/16-18 REGHEXCTALK . 1 \
.81 330505 . SPRING,CLUTCH 113X 750X 875 Yo X s
© 82 3 TREARIM. 20X8008 - . | - 2. T
82-1 24167 " VALVE STEM S o Vo
82-2 57165 RIM, WHEEL B
82-3 319684 . TIRE,20X8X8 . L -
86 301565 SPACER, SLEEVE .750 X 1 26 X 50. 2
87 - 52028% KEY, SQUARE .187 SQUARE X 2.25 LOI*\IG 2 -
88 642 ASHER, FLAT .755 X1 31 X 075 4
89 . 42815 ASHER, FLAT 755X 153X 07 2
90 36625 -AING, RETEX 57X 05 TRUS133.75 . 2
91 - 304441 HUB CAP,8°EURO .. . 2
92 306660 . " .* CLP, HUBCAP TINN oczsasmru 10

S * ORDER INDIVIDUAL PARTS - ASSEMBLY NOT; AVAI&BLE

-



v

F3560-380 “

'REF.
CHASSIS

FRONT - )
Q-
\“

PG. (DASH)

~

P,

. REF,
., CHASSIS :
REAR: ' .,

NOTE: EXHAUST TUBE SHOULD
POINT TOWARDS FRONT
OF LEFT FRONT TIRE.

NOTE: SSEWAYS Uss ORIGINA EQUIPMENT PARTS.
Use of service/replacement parts other than ongmal '
equipment parts may void your arranty. o

ITEMS

REPAIR PARTS

% !
' ° ‘
» . -
R i _
- - I} Ny }
A ' .
.o - PR
s 3 [ RN
! - IR L3
. . N i
N - ETT
PN B I}
- A
_(‘._ I - e
A A Yoo !
h \J '
oL ,
. K « -
RS N
<
. ' {
[ - s
PN > t
Ve e
'
\
’ :
I !
/l N
s
A
T
2
'
I
B
’

ALL UNNUMBERED * _
ARE INTERCHANGEABLE
WITH OPPOSITE SIDE

332405 C

-
%

()

14




"ENGINE & CONTROL ASSEMBLY

. L4 B ) ‘ % "~
e N . N ‘ * .
. . O . v\—\ ,- -A ;‘l ~ ' A}
‘\\‘ .'. \ ' v ; -\“
- ; -1 . < ‘ ( ’ ‘ N »“ ¥ :
S KEY#. PART#. DESCRIPTION A . aTy
e TR PR --ENGINEMHP Bss: i, "GHV. DUAL CIRCUIT v
2 50947- scnew's/e 16 X1 25" WAHHTAP, BLACK 4
RN .- 38 138489, WASHER, EXLK:384 X 69 X 04 .7, 1o
ol T A *331327 . EXHAUST TUBE, 14HP) OHV:B&S - 1# ma » 1
HPRTRS S 328024 CLAMP, EXHAUST, 1 37 DIA - 1
. N 331750853 -, ASSEMBLY. HEAT SHIELD; 14HP; OHV" B&S 1
T ICE B & -, 995348 .- SCREW, 1/4-20 X 50 WAHHTAP 3
B 10 - 328029 ~PULLEY, ENGINE 4 400FF/5 00D/3 00D 1
NN B 120383 . . WASHER REGSPTLK 459X 78X 12 = . 1
I 2 428644 " SCREW, #/16-20 X 500 HHC - 1 .
R & I 309853 TANK; FUEL; 1 5 WOSENSOR, CLEAR 1
: RS V' 49050 ., SCREW, 1/4-10X 75 PHPNTAP 4
RN 142258 " TUBING, 25 X 50 X BULK GAS LINE 15
o e 57444 - TIE, CABLE BLAGK NYLON, 6 62 LONG 1
AU 17, 4r34s . CLAMP, HOSE SCREW TYPE . C 2
187y~ 12501 CAP. FUEL 2,5° THROAT' ; ., _ C 4
. . M9 315716 THROTTLE CONTROL, 170° CHKOMA 1
N .20 - ) 320583 , SCREW, 10-24 X_63 PHPNMA : 2
‘ 21 308459 NUT, #10-24 HXHDNYLK - | 2
. 22, 300508 , KNOB, THROTTLE CONTROL, GP STYLE 1
. n- 23 . -325547 OiL DRAIN VALVE ASSEMBLY 1
: - 247 3294220 . CAP; OIL DRAIN'VALVE ASSEMBLY . YELLOW 1
.25~ <-159585 'SCREW, #8-32 X_ 38 PHPNMA . ) 1
‘ - lee, 120622 NUT, #8-32 REGHX . . _ N 1
. 27 . 124818 NUT, 1/4-20 REGHXJAM . L 1
S "\SEE ENGINE MANUAL C e
! ' U \-T\ \ ) { 1 " \
e o ‘ h -
N ' * ‘
. R : -
‘ hY l.\ - ( 1 . ' / 4 ‘
) : l\ _ ‘ - [}
- . ‘ S Q: l ¢ & P
AR . .
A
PR
N ' \ A by
‘ - é
t .. * , ! \ 8
N 1 s R VI‘
N 15



RN

F3560-380 " REPAIR PARTS

P [
- vk i v
o S oL e b
NOTE: ALWAYS USE ORIGINAL EQUIPMENT PARTS. ~ * - . .« ALL UNNUMBERED
lse of service/replacement parts other than onginal, - " {TEMS ARE INTERCHANGEABLE
squipment parts may void your warranty. - T s "WITH OPPOSITE SIDE . 331508 B

/_‘y - t- s
i .
N -

VoA, T 18
< ;“ . ,"-



F3560-380

17 ,

. ‘
. EW{ FfART# . DESCRIPTION
1 —*325{ '
5 . ] 35110 43 DECK KIT-
‘ 2 s26480 TOE GUARD - MULCHER !
P 3 1800 ngew 516.18X 75HHC . | '
i ] : o8 NUT. 1618 REGHEXCTALK 1
o : joco . SGREW.516-18 X 75 HHC . ;
i . 6 e, _NUT, 511618 REGHEXCTALK ’
| ” ! A - "BRACKET. CHUTE MOUNT. BLACK 3
8 180077 , CREW, 5/16 18 X 75 HHG '
o 1203 . nmsnen FLAT 344 X 69 X 065 2
N 10 1438 - N8 18 REGHE XCTRLK . 3
) ‘2 313929 . 3 T BRACKET. REAR, RH, BLACK :
) i 12 feo077 _ CREW, 5/16-18 X .75 HHC ;
J . 3 1209 WASHER, FLAT 344 X 69.X. 065 g
| R 14 use . ML 6/16-18 REGHEXCTRLK : \ 5
s 010667 RACKET, DECK, LIFT, REAR, L+, BLACK Voot
| e 180077 SCREW, 5/16-18 X 75 HHC K ,
| PP jasss WASHER FLAT 344 X 69 X 065 v :
; 18 saos NUT, §/16.18 REGHE XCTRLK :
S 19 326893 ‘sgacs IOLER SUPPORT, 40°, 43" L 2
o .z secar7 . 'SCREW.S/16 18X 75 HHG | > & 1
v . 2 Joeaan NﬁTEw.-w—zoxmsuumup R 2
N : z 14108 . ,5116-18 HWDFLCTRLK . :
N < S424 o QUKL ASSEMBLY. 36034043 3
g 21 s - <BH.AFTISADDLE s . 2
22 49562 ‘ EARING, BALL 6203 2AA 3 ARMORED '
; B3 sets . . DUSTSHIELD™ . : 2
j B4 ssa ) A CASTING (1046} . .
IEE 3 .- BEARING. BALL 6203 24 C3 ARMORED
'. Be 818 SpAcen SLEEVE 669 X 88 X3 797 P
27 s1440 SPACER. SLEEVE 672X 83X 438 '
<t sy A wLLEYASSEMBLY 3
230, %3S/ | WASHER SPECIAL OUILL : '
z - 282 } ng,?nszowoFLlK . - !
| 2 ool o S REW, 5/16-18 X 75 WAHHTAP .
| 28 300345 NCREW 5/16-18 X'1 38 WAHHTAP -
20 1498 NUT_ /1618 REGHEXCTRLK ;
oz 317060 BRACKET FRONT. BLACK :
28 928155 TE-MOUNTING . o ‘
i 20 18007  SCREW,5/16-18 X 75 HHC. ;
& e NUT. 5/i6-18 REGHEXCTRLK p
om0 el ‘
2 S ‘ ” :
33 :23279 ‘ ‘ SCREW., 51618 X 1 00 HHC ) :
o 3 1498 _ NUT 511618 REGHEXCTRLK o 3
- 36 180077 i\ . SgﬁCKET GAGE WHEEL, LH, BLACK i :
% jmom b SCREW. Siter8 X 1SHNC. - L ) )
_ x 1498 " iNUT. 516 18 REGHEXCTRLK Wi
39 Iz BRACKEI GAGE WHEEL. RHLFRONT - iy © 0 '
4  3noe N se e e ot e - T
w0 o dmoe (L)) REW. 16 18 X 5 00 HHC NN G
_ L o AN “NUT. 1§ 18 HEXKEPS - o
) pr AN+ 1L (RN SCREW, 51618 X 75HHC . . * ~ > % ¢ - p
.44 '326861 e B'UT 5/16-18 REGHEXCTALK. - LY Y
45 2483 - - wL:DE 43, BLACK T g X |
| 4 28 b chgevn WIOX1250X 07BELLVIL (. . LTS
% L s 824 X 1 00 NYLHHC L e g
a 906007, S WASHER,FLAT 1391 X 100 X 209 o :
8 220576 =+ 7 RARMASSEMBLY A A
w3 ", ARM.IDUER. dog DECK R A
482w 47601 v ANVET, OVSET 187 DIA X sloNG . -0 WL Y
R vt b “aou‘E PAD - HARD-NF343 (X-31) R T ,
0 996416 WA Hsooxzas HHSH ' VR URETA ' )
B e < WASHER, FLAT 391X 00 X T SR U
(s 326040 T BRABKET BTSN R N v
8 026249 7 BRACKET. EXTENSION ILER . | PRI,
IS 180077, 1 scgsw 51518 X .75 HHC. oo T
Gos . s 2 SCREW 31618 X150 HHC : Apvely
@\ 446363 i rNASHERlFI.AT 375X 88 X 082. AT
.88 11498 < NUT. 81818 HEXKEPS R vy ol
. ‘ 56 1408 . gm &/16-18 REGHEXCTRLK - : RN
B, 321828 o ‘wa BRAKE ASSEMBLY ' . +
LB e ./ AIVET TRSET. 185 D X 41 LONG' U
¥. 593 306973 - BRAKE PAD. HA A
SR e, BRAKE PAD- HARD-NF343 (X-31) N Q
o oo CREW, 5/16-18 X 75 HHC el
- 61 1203 , NWJTSHER FLAT, 344 X 60X 065 t
.8 NP 5/18,18 REGHEXCTRLK R
64 1502 - ROD. BRAKE . ' Ly
o 1502 NUT. 14 20 REGHE XCTRLK ORI
s o410 PRING 071X $2 X 4 37 RS
66 180079 . SCREW,5/16.18 X 1 00 HHC - i
67 1209 WASHER, FLAT 344 X 69 X 065 P '
6 um NUT, 5/16.18 REGHEXCTRLK
‘ B0 [ 22 sc” GUIDE 43°DECK. UPSTOP : ?
1 1268 REW,516-18 X 1 50 HHCFT L '
n sz NUT, 5/16.18 RE GHE XCTRLK . >
; . LEVER ASSEMBLY (SHORY) S
*?.,, :



REF. © .. .-
IOLERARM *.'

NOTE: ALWAYS USE ORJGINAL EQUIPMENTPARTS ", ' ALLUNNUMBERED .~
Use of service/replacement parts other than-ériginal - | * ITEMS ARE INTERCHANGEABLE .- -’ - :
equipment parls may void your warranty. e ‘\ oo+ 7 WITH OPPOSITE SIDE | ’ 331509 A o



F3560-380

FINAL DECK ASSEMBLY

! + ‘*’1 -
\/\ * \ \ o ‘
- S ) BN 1 '
’ . | Vb g
. s RN . / L
/ . ) i/ M\",\\«i _\K‘
' .- A,'/J" AN Taskial v
) T A \ \'\{;% .
/\\/J‘ ]/ ;v» )‘ \‘f‘ ., » - ,{_.7;» : \ -
/ Ve e Ny T £
s X N ."_ o N i
R
AR B KEW PART# DESCRIPTION . R aTy:, -
AN PO | ' 320036 DECK; 43" MOWER, 2-WH, DOM; AIR N \ Y
: ) U2 U, 58306 _ ROD, DECK HITCH ‘ ANETD 1N
S W03 %8260 PIN, HAIR 091 DIA X‘166LONG X
N IR e T Yiage RETAINER. BELT . . L . .
AV s Bay TN 814107 SPRING, TENSION 500 LONG+17 LBAN 1 .. g
Lo L ER L 310826 PULLEY, IDLER BFF 4 00 WIDE FLANGE ! 7 ‘ ‘
. G rT o 126416 BOLT; 3/8-16 X 1.75 CARRLN 1 Y i
. S 8y 4517 NUT, 3/8-16 HWDFL WHIZ-LOCK \ 1 Y
P e N 314108, BELT, V 5L 86 00 KEYLAR \ 1 ] .
. Jo 333073 GUARD, BELT, LH, PLASTIC 1 -
ST .11« 57101 BOLT, §/16-18 X 76 CARASN ! ’
‘ N 309436 PUSHNUT, 5/16 BOLTRETAINER . | 3
‘ .13 120393 WASHER, FLAT 344X 69X 065 ‘4, , 3%
14 . 1498 NUT, 5/16- 18 REGHEXCTRLK - f 37
! / 15 42348 "GRIP-LEVER, GRASS COLLECTOR %, |
f 16 ., ,302611 GAUGE WHEEL, EURO 6 00 OD X ' 38 WD
17 ¢ 23763 BOLT, 500 X 1 390 HHSH,'3/8-16 3
18 " 1499 NUT, 3/8-16 REGHXCTRLK .
. 19 304422 CHUTE DEFLECTOR, 40" 42" & 43 % L
20 -314975 SPRING, TORSION, CHUTE DEFLECTOR
. 21 304424 HOD. PIVOT DECK 312D X 725
- 22 3535 NUT, PUSH N CAP 31200 -
; " & ..'\:
AN N “ - i
=S . 1,
N
’ " ’ o N "
) s |
R 0 \
b v K i , -~
' v w7 : . \
o e v oo J .
T o :‘.%.‘. B ‘ v
AN " “ « ‘ .
: ¥ ‘,\' '. t
4 _." - N "'\‘a_ L.
' ORI .
RN X -
A v, ‘L . M
N ,\/'rl " ! : \!} ’
T S L,
' AEPURA . 3 VoY i )
\ \\ 7 - L,\ 7;
R ) N < \\ B ¢ \" i -
' L B ” oy N
A 4’-;/ ' Lo k,-'»\'.' \ .
Coe , . o At N
. AR Ty </ | . A T A
- S T,\’ N . 9 N ' ‘o Py
’ - \ N | . N L %
. \ v
i N A AN f N ¥
t ' ‘ A/ '



F3560-380 . . ¢ . REPAIR PARTS

4

4. :'/’, . . L ‘ .\~
NOTE: ALWAYS USE ORIGINALEQUIPMENT PARTS. ** ¢~ 4 /' 9acLunnNuMBERED ~+ ~ %7 "L 7 fe o]
Use of servicé/replacement pdfts othétan original - l\;’lTEMS ARE INTERCHANGEABLE, ., . ,/ . .
equipment parts, may void your warranty. -, * ooy WITH OPPOSITE SIDE  ~ . 93‘240'4 g ‘
- - . . i ..‘ v .' ) - v L) ‘ )2 S -

RN .
N 2 LY Bl




. . »l- . - )
R A P
1 N - - ) h
v. . . - ’ S T ‘ ‘ { L
i Lo,
. N . ‘ ! N N »
- - . , ‘ R . L - ) ]
. . R kel .

7 F3560-380
4 1 -
‘:. Y EYA DESCRIPTION |, °. PRI
/ N RS A~ ‘ e v A
R I S ;cl,',‘ 331aéo . HARNESS, {4HP, B2S, QHY; g ‘1éz¢rsu Y :
A EREEA oo 2 v 41482 X PRESS CLIR, 1380LONG'255!b\.H_‘ a;:;\,« “ )
T T S ~303064  ASSEMB YhLGHT WIRE- " TURNS 2 ey K .
. R .47, 52572 -7 . BULB, HEAD _ TR A g
ol Voo - T8, 57444 "ﬁ,\ JTIE, CABLE\ABU\CK NYLON ‘562 LONG;.‘?Z_ -;, v 5
; : AT 6 - 41482 . . pnsssqup\nggmmdzssm (L i3
N CUURSNYL e N 7 - 327956 . L - SWITCHIGNTION AFTER mRE)apqsmoN‘ . -
. iAo S e Taarase - NUT, 588, ACME, DELTAFOF}B@OT/ Ty
o e S 8 327380, - S0 KEY, IGNITION ¢ R A 5
AT B A 10 - 300194 " " 'BOOT, IGNITION SWITCH ., 7™ *».,l\ .;~i G :
A TR "1y 328826 LIGHT SWITCH, PANEL MOUNT, ' A ' o1 B
s I T T 12 320082 7 7. SWITCH, DOUBLE POL o/Né GH ;,\‘l )
4 S T o T3ty 57769 v BULB, INDICATOR . v ..? .
. Aol U Fg 52476\ ', SWITCH, SCREW MOUNT, op. ‘NG, mo BLAGK CP o )

ST o s 67220 "4 =% . SCREW, #12 X .50 PHRNHTAP. HLAC”K e

n :-ZN

. CURY L T Nae s 16 %3716 .+ ' SOLENOID S e
[ S a7 18748 A SCREW. 1/4:20 X 75HXSEMK‘4A S s e
N J‘ S487 1502 'NUT, 1/4-20 REGHEXCTRLK i i cor2ln Bie

‘ LT e g NUT, 1/4-20 REGHEXKEPS (%n:ys v Ta Uy
v ( 5 . v T / / . P ‘ \ L R
VA © . R0, 138485, © '# WASHER, EXLK 320X 61X 031"} trReg .
PR T LT 200 120368 40 0 NUT, §/16: 24 REGHEX A 2 4

e s s, 220 574440 TIE, CABLE, BLACK NYLONf562 L@NG -
Nk T | 55511 WIRE, GROUND. 125° = * "~ ; .,;:«\*. :
Loopt ] AUy 24.-, 2784 4 °NUT,5/16-18 HEXKEPS ST
R P A 25 | 57547 .1 SWITCH SEAT Lo

' cL e 28 0 160805 ¢ .. SCREW. 1/4-20 X 38PHPNHMA T e
r 0T N 27T ‘92693 0 UBATTERY2v (MAINTE,NANCE FREE) :

"

e R0 e

SR T T N PATEST " ROD, BATTERY - SR .
N R~ (I M- _* ROD, BATTERY, TOP RN
R N - 1 325232 NUT, WING. 1/4-20. NYLON S

R I T A R | SN ' SCREW, 1/4-20X 75 HHC - e
L3 KR N bt S 744 b NUT. 1/4-20 REGHEXKEPS -

. LS ey mos FUSE. INCLUDED IN WIRE.HARNESS + .. «
SN B / i35 91805 TRAY. BATTERY . e ey

Lo e




W WA

-

m




F3560-380-

‘ 20,

. - o R
o . KE\}# PART#'
/ NI ,
- ,1 d2gBss’
L ' ’ :‘ 2°; - 402379
B A S 1402378
’, s IERLE NN i ) 402373 '
- .,,.l \'2 o, ? 5 ,‘ 332805
: ( Ce v 315766
\ - STl (824034 1
. , j . 8 402860'
. o s e A9 a02689
R ¥ ?\m \ 40238?
R IR T I8 0228
‘ % s Py ;402214
’ 4 R 16 g
. i‘ s N to ; ‘7 70} - N
ﬂ_.. e ;moos
‘ e h,g 311394 .

. 402702 -

f

Y

. S
;’DECAL HOOD, JARD

K]

N

v

" DECAL, CONSOLE. SYM

DESCRIPTION s

DECAL JARDIPROY BLUE W/RED'W

- DECAL, HOOD, JARD{PHO H-16) .-
PRO,H-16

DECAL, JARDIPRQ(SMALL)

DECAL, DASH, RH;ISOENG N/HR, GHK-  *
MATIC ©
- DECAL.-DASH. ALL SYSTEMS: CHAQGE\DIODE

ik

-DECAL, DASH, LH 150, GHOKE -O-
NAMEPLATE 14(5/42, CHROME

.DECAL, JARDIPRO, CONSQLE i
DECAL; JARDIPRO., CONSOLE

. DECAL HEIGHT ADJUST .

DECAL, CAUTION DECK,' LH
DECAL, CAUTION DECK; RH-
DECAL. SHIFTER POSITION, PQSOG

~ DECAL SHIFT REVERSE/NEUTRAL

DECAL. BRAKE/CLUTCH N

LIC. cﬁuﬂom

DECAL ASSEMBLY

o QTyY .
PR 2 M
. 7
» y
7 1
. 1
1 ”
i
2
SRR
I N [
- ) ‘ 1
e T 1
Tty 2, 3
,"l', /{'.]
)~ KU I
ST L -
N N
o ;
i i
!%* . .
e
./
/=




